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Part number Description Item number | QTY

1 Top monoblock EPO_01S_01D 1

2 Reloading block EPO_01S_03D 1

3 Support plate EPO_01S5_04D 1

4 Side lever linkage EPO_01S5_08D 1

5 Strut EPO_01S_11D 1

6 Barrel centering clamp EPO_01S_12D 1

7 POM cylinder 8x7,5mm EPO_01S_14D 1

8 POM cylinder 8x7,5mm with groove | EPO_01S_15D 1

9 POM cylinder for reloading block EPO_01S_16D 2

10 Spring pin of reloading block EPO_01S_18D 1

11 Side lever linkeage support EPO_01S_09D 1

12 Reloading bar EPO_01S_10D 1

13 O-ring 20x2 NBR 70 2 C

14 O-ring 15x2.5 NBR 90 1

15 Half round head screw M3 x 6 4

16 O-ring 37,87x1,78 NBR 70 2

17 Half round head screw M4 x 8 2

18 POM cylinder 4,5x5mm EPO_01S_13D 8

19 Side cocking lever EPO_01S_06D 1

20 Metal pin 3 x 8 3

21 Side lever handle 01S_39D 1

22 Countersunk Allen screw M4 x 16 1

23 Metal pin 4 x 20 2

24 Flat set screw M5 x 10 2

25 Cover plate of cocking lever EPO_01S5_02D 1

26 Set screw with pin M4 x 20 1

27 Spring 0,4x3x5,5x6 3

28 Cheek piece part 1 EPO_01S5_22D 1

29 Countersunk Allen screw M4 x 8 2

30 Flat set screw M5 x 5 3

31 Steel ball 4mm 2

32 Cheek piece EPO_01S_34D 1

33 Washer EPO_055_04D 1

34 Shroud support EPO_05S5_05D 1

35 O-ring 20x2 NBR 70 1

36 Cylindrical head screw M3 x 6 2

37 O-ring 15x2 NBR 70 1 D

38 Pellet probe holder EPO_025_08D 1

39 Pellet probe guide EPO_025_09D 1

40 Pellet probe EPO_02S_12D 1

41 Cylindrical head screw M3 x 8 2

42 Set screw with pin M4 x 8 1

43 Cylindrical head screw M5 x 10 6

44 Top picatinny rail 30 MOA EPO_01S_05D 1

45 Picatinny rail part 2 EPO_01S_23D 2

46 Cylindrical head screw M4 x 16 4
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